

Certificate of Analysis

Gloss 60° Test

Study Number	SF0755
Product Name	Acrysheen
Batch Number	# 105418
Manufacture Date	4/18/2008
Testing Date(s)	12/10/2008
Test Method	ASTM D523 Standard test method for Specular Gloss
Test Conditions	As per ASTM standard. Any deviation reported at end of certificate.

This certificate confirms that the above product was tested as per stated standard specification using calibrated equipment and qualified staff. The following test results were obtained.

Test Results

Parameter	Result
Gloss 60°	85.1
	87.2
Average	86.2

Test conditions (if different from standard test conditions) and/or notes.

Results witnessed and verified by a technical representative of GeoEngineers, Inc.

Timothy D. Baker